
 
 
 

T
ra

n
sp

o
rt

 &
 T

e
ch

n
ic

a
l 

S
e

rv
ic

e
s 

2
0

1
1
 

B
e

ll
o

z
a

n
n

e
 S

T
W

 O
p

e
r

a
ti

o
n

 S
tr

a
te

g
y

 

This document is intended to outline the strategy for 

operation of the Bellozanne Sewage Treatment Works 

operation as a starting point for further development of the 

Bellozanne Master Plan, followed by the Liquid Waste 

Strategy to meet the needs of the Island over the next 20 

years. 

 

States of Jersey 

Transport & Technical Services Department 

South Hill 

St Helier 

Jersey 

JE4 8UY 

     

     

 



  



Strategy for Operation of the Bellozanne STW  Draft Discussion Paper – May 2011 

 Page 1 

 
TABLE OF CONTENTS 

 

1.0 Historical Background ........................................................................................................ 3 

1.1 Current Operating Philosophy ........................................................................................... 4 

1.2 Operational Constraints ..................................................................................................... 4 

2.0 Statutory/ Regulatory Requirements ................................................................................. 7 

3.0 Secondary Treatment Process ........................................................................................... 9 

3.1 Conventional ASP ............................................................................................................. 9 

3.2 Enhanced ASP ................................................................................................................ 11 

4.0 Nitrification/ Denitrification at Bellozanne STW .............................................................. 13 

4.1 History ............................................................................................................................. 13 

4.2 Improvements .................................................................................................................. 13 

4.3 Issues with Nitrification/ Denitrification ............................................................................. 15 

5.0 Discharge Consent ........................................................................................................... 17 

5.1 Background to Setting the Discharge Consent ................................................................ 17 

5.2 Issues with Meeting the Discharge Consent .................................................................... 17 

5.3 Current Position with the Regulator ................................................................................. 17 

6.0 Eutrophic Studies of the St Aubin’s Bay ......................................................................... 19 

6.1 Sensitive Areas ............................................................................................................... 19 

6.2 History of Surveys of St Aubin’s Bay................................................................................ 19 

7.0 Proposals to Convert form Enhanced ASP to Conventional ASP ................................. 23 

8.0 Options for Outfall ............................................................................................................ 25 

8.1 Issues with Current Location ........................................................................................... 25 

8.2 Extension of Outfall to Low Tide Level ............................................................................. 25 

9.0 Future Strategy and Proposals for Moving Forward ...................................................... 29 

9.1 Sewage Treatment Works ............................................................................................... 29 

9.2 Effluent Outfall ................................................................................................................. 31 

10.0 Conclusion & Recommendations .................................................................................... 35 

 
  



Strategy for Operation of the Bellozanne STW  Draft Discussion Paper – May 2011 

 Page 2 

  



Strategy for Operation of the Bellozanne STW  Draft Discussion Paper – May 2011 

 Page 3 

1.0 HISTORICAL BACKGROUND 

 

Up until the 1950s, untreated sewage was discharged directly onto beaches causing public health 

concerns. It was therefore decided that the system should be re-built to modern standards and that 

all sewage should be treated before being discharged to the sea. Bellozanne Valley was an 

obvious choice for locating the sewage treatment works as, at that time, it was a relatively remote 

area and was the natural centre of the Island’s drainage system. 

 

Bellozanne STW was commissioned in 1959 as a Conventional Activated Sludge Plant (ASP) and 

designed to provide full treatment to produce an effluent to Royal Commission standards (30mg/l 

SS and 20mg/l BOD5) for a population of 57,000. Through the years it has been continually 

improved and upgraded to take into account the change in flows, increased environmental 

standards and modern process technology. 

 

In the early 1990s, it became evident that the sewage treatment works needed to be upgraded to 

increase its capacity and replace some of the outdated/ inefficient equipment.  TTS also made the 

decision to install Ultra-violet (UV) disinfection at the STW to reduce bacteria levels in the effluent.  

The UV plant installed in the early 1990’s was upgraded in 2003 with self-cleaning and more 

energy efficient units with applied dose monitoring facilities.   

 

Based on an initial water quality survey carried out by the Centre for Research into Environment 

and Health (CREH) on the Trophic Status of St Aubin’s bay in 1997, it was noted that St. Aubin’s 

bay displayed some evidence of eutrophication in the nearshore area and potential for 

eutrophication in the bay itself. The report also noted that the nutrient removal from the Bellozanne 

STW effluent would be a prudent precautionary step. However, the report identified that the 

environmental status of the St Aubin’s bay as inconclusive based on the limited survey and noted 

that the time constraints necessitated by the decision timescales for infrastructure investment at 

Bellozanne STW had not allowed a protracted, but possibly more prudent, data acquisition. 

 

On the basis of the CREH Report on the Trophic Status of St Aubin’s Bay (November 1997), it was 

agreed that the planned upgrade of the ASP should include a nutrient removal process that would 

decrease the amount of nitrogen entering St Aubin’s Bay. Prior to the full implementation of the 

Water Pollution (Jersey) Law, 2000 on the 27 November 2000, the Public Services Committee 

issued a Discharge Certificate for Bellozanne STW in favour of itself which stipulated a stringent 

effluent quality for total nitrogen of no more than 10mg/l for a population equivalent of more than 

100,000 and no more than 15mg/l for a population equivalent of less than 100,000.  The Discharge 

Certificate also contained a relaxed set of conditions until 31 December 2001 and was extended for 

additional periods of time during construction. 

 

Due to the valley restricting available construction land, there was insufficient aeration volume to 

achieve nitrification/ denitrification using the Conventional ASP as established in 1959.  Instead, a 

new technique proposed by Degremont was used in providing a fixed film media within the aeration 

zones for organisms to grow and permit full nitrification (Enhanced ASP).  In addition, four new 

final settlement tanks were constructed for the enhanced process.  At the time the new plant was 

installed, it was the only full scale example in Western Europe to use this new technique. 



Strategy for Operation of the Bellozanne STW  Draft Discussion Paper – May 2011 

 Page 4 

 

1.1 Current Operating Philosophy  

 

All flows to the Bellozanne STW receive some form of treatment. Flow to full treatment (FFT) 

receives the following stages of treatment: 

 

• Preliminary Treatment, comprising screening and aerated grit & grease removal. 

 

� Two mechanically raked bar screens (duty/assist) are provided for the removal of 

coarse and settleable solids. 

� Three grit and grease removal channels are provided in an aerated tank. Grease 

removal tanks in the inlet works remove the fats, oils and grease coming to the works 

using dissolved air flotation. 

 

• Primary Treatment, comprising removal of settleable solids. 

 

� Four circular primary settlement tanks are provided. 

 

• Secondary Treatment, comprising Conventional ASP which has been retrofitted since 2002 

to form a high rate process (Enhanced ASP). 

 

� There are three activated sludge lanes with anoxic and high rate aeration zones 

followed by twelve final settlement tanks which clarify the effluent from the aeration 

process prior to discharge to sea via the UV plant. 

 

The current FFT is approximately 600 l/s as a result of the capacity limitation of the ASP.  Storm 

flows in the range 600 to 1100l/s receive preliminary and primary treatment.  The existing inlet 

works and primary settlements tanks are designed treat this peak flow with the exception of the 

inlet screens.  However, these additional capacities cannot be utilised due the potential for 

premature overflow at the downstream of the primary settlement tanks.   

 

All flows up to 1100l/s then combine to receive tertiary treatment in the form of ultraviolet 

disinfection by a proprietary system prior to discharge to St. Aubin’s Bay. The outfall discharges 

some 500m from the sea wall and is exposed at mid tide level. 

 

1.2 Operational Constraints  

 

Current key operational issues for the Enhanced ASP for compliance with the Discharge Permit 

(DC2000/07/01) are as follows: 

• The Enhanced ASP has never been able to achieve consistent total nitrogen requirement 

with the total nitrogen level averaged at 25.8 mg/l between 2003 and 2010 for the 

Enhanced ASP, primarily due to limited anoxic tank volume and the level of nitrification in 

the aeration zone; 



Strategy for Operation of the Bellozanne STW  Draft Discussion Paper – May 2011 

 Page 5 

• Formation of microthrix and Nocardia filamentous organisms cause extensive foaming and 

solids carry over in the final effluent;  

• Nature of the suspended solids in the final effluent from the Enhanced ASP produces lower 

kill from the UV disinfection process;  

• The high rate process results in excessive energy costs (larger carbon footprint) and health 

& safety issues.  

• This process has the side effect of creating ‘sewage foam’ in the plant;  

• The requirement for recycling of mixed liquor for the denitrification process places a 

hydraulic restriction on the FFT to 600l/sec prior to storm overflow; and,   

• Hydraulic distribution to the final settlement tanks is poor leading to uneven flow splitting 

and overloading of some tanks. 

  



Strategy for Operation of the Bellozanne STW  Draft Discussion Paper – May 2011 

 Page 6 

  



Strategy for Operation of the Bellozanne STW  Draft Discussion Paper – May 2011 

 Page 7 

2.0 STATUTORY/ REGULATORY REQUIREMENTS  

 

TTS are required to comply with the Discharge Permit for final effluent from Bellozanne STW 
entering St Aubin’s Bay. This effluent discharge is regulated by the Water Pollution (Jersey) Law, 
2000. 
 
The key international best practice legislations associated with discharges of wastewater to marine 
environments are the European Union Urban Wastewater Directive (UWWTD) 91/271/EEC and the 
Bathing Waters Directive 76/160/EEC. Also, the Water Framework Directive is the most extensive 
and important piece of legislation to emerge from the EU for the water environment. It requires that 
all inland and coastal waters achieve “good” environmental status by 2015. 
 
The quality of Jersey’s streams has improved in recent years: just under half of the Island’s streams 
now have good or excellent biological water quality, compared to 1 in 5 ten years ago. However, 
despite these water quality improvements the Island still experiences elevated levels of nitrate in 
streams and groundwater compared to many other places in Europe1.  
 
As well as impacts on drinking water quality, excess nutrients in natural environmental waters have 
other unwanted consequences. These include growth of algal or bacterial populations leading to 
unsightly blooms, de-oxygenation of the water and harm to fish and other animals. 
 
According to a study carried out by CREH2  in 1997, approximately half of the nitrogen budget 
entering St Aubin’s Bay was from the STW, and half was from catchment sources.  A further study 
done in 2007 suggested that the overall flux to St Aubin’s Bay of nitrogen had not changed 
appreciably, as a 17% reduction from inputs from catchment sources had been offset by a 10% 
increase in nitrogen from the STW effluent. 
 
In order to reduce catchment based sources, a scheme has been designed by the Department of 
the Environment for Jersey (the DPP – Diffuse Pollution Project). This works in participation with 
stakeholders to identify and implement environmental best practice farming in Jersey in relation to 
nutrient and soil management in order to limit diffuse pollutant losses and bring about an 
improvement in water quality. The DPP has been in operation for two years and significant 
progress has being made in engaging with the farming community and encouraging changes in 
practice through dialogue and incentives. 
 
TTS will ensure that all options assessed for the future operation of the Bellozanne STW will be in 
compliance with Jersey Law and international best practice legislations. 
 

 

  

                                                
1 Over the last 10 years about 60% of surface water samples taken by Jersey Water had nitrate levels of above 50 mg/l. Results from Department of 

the Environment island-wide borehole and well testing showed a similar percentage of samples exceeding 50 mg/l of nitrate in groundwater. This 

compares to a mean of around 3% of surface water and 15% of groundwater samples in the 27 countries of the EU.  

 

2 Estimation of Nitrogen and Phosphorus Budgets entering St. Aubin's Bay, C Stapleton, M Wyer, D Kay, Feb 1997 



Strategy for Operation of the Bellozanne STW  Draft Discussion Paper – May 2011 

 Page 8 

  



Strategy for Operation of the Bellozanne STW  Draft Discussion Paper – May 2011 

 Page 9 

3.0 SECONDARY TREATMENT PROCESS 

 

The conventional activated sludge process with carbonaceous oxidation has been in use since 

1920s as a secondary treatment process. There are several examples of nitrification 

/denitrification plants in the UK. This variant originates from South Africa in the 1980s. Nitrifying 

ASPs are easy to operate but the addition of nitrification/ denitrification leads to requirement for a 

much larger plant, which is more complex and more difficult to operate. 

 

3.1 Conventional ASP 

 

The secondary (biological) treatment process, designed to substantially reduce the biological 

content of the wastewater. All municipal treatment plants treat either screened crude sewage or 

primary settlement tank effluent using aerobic biological processes.  This biological treatment is 

based on the principle that where enough air is present, cultures of bacteria will form. Millions of 

bacteria and other tiny creatures live on a substrate, the organic material in the sewage, and 

convert it from complex carbohydrates, proteins and fats into carbon dioxide, water and nitrates. 

They literally ‘eat’ the sewage and remove harmful waste.  

 

The carbonaceous oxidation process breaks down organic wastes present in sewage and the 

nitrification process converts ammonia into nitrite and then to nitrate in the presence of aerobic 